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Test Report

Report No. : KA/2009/32061

Sample Description :

Style/Item No. :

Sample Receiving Date :

Testing Period :

Test Result(s) :

FORMOSA PLASTICS CORPORATION

NO.100, SHUI-GUAN RD., JEN-WU SHIANG, KAOHSIUNG COUNTY,
TAIWAN R. O. C.

===================================================================================================

2009/03/26

2009/03/26 TO 2009/03/30

Page : 1 of 3
Date : 2009/03/30

The following sample(s) was/were submitted and identified by/on behalf of the client as :

*KA-2009-32061*

WHITE POLYVINYL CHLORIDE

JW C-8

- Please see the next page(s) -
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Test Result(s)

PART NAME NO.1 ：

Result
No. 1

Hexachlorobenzene With reference to US EPA 3540C.
Analysis was performed by
GC/MS.

0.15 n.d.

16. This is the additional test report of KA/200X/XXXXX which was issued on yyyy/mm/dd.

Please refer to KA/200X/XXXXX for original information.

15. This report supersedes all pervious documents bearing the test report number KA/200X/XXXXX.

FORMOSA PLASTICS CORPORATION
NO.100, SHUI-GUAN RD., JEN-WU SHIANG, KAOHSIUNG COUNTY,
TAIWAN R. O. C.

Unit

2. n.d. = Not Detected
3. MDL = Method Detection Limit

<END>

Date : 2009/03/30

*KA-2009-32061*

Report No. : KA/2009/32061

mg/kg

Method MDL

WHITE POLYVINYL CHLORIDE

Test Item (s)
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FORMOSA PLASTICS CORPORATION
NO.100, SHUI-GUAN RD., JEN-WU SHIANG, KAOHSIUNG COUNTY,
TAIWAN R. O. C.

** End of Report **
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